DISPENSING MEDICATIONS FORMULARY 2008

Analgesics (Migraine / Headache)
Fioricet 1 tablet po q6h # 30
Amitriptyline 50 mg po ghs # 31

Analgesics (Non-narcotic)
Acetaminophen 500 mg po tid # 30
Ibuprofen 600 mg po tid # 30
Tramadol 50mg po bid #30

Antiallergy agents

Cetirizine (Zyrtec) 10mg po qd #31
Hydroxyzine 10mg po qd #31
Hydroxyzine 50mg po qd #31
Loratidine 10 mg po qd #31

Antibiotics / Antifungals (oral)
Acyclovir 200mg po 5x/day #35
Amoxicillin 250 mg po tid # 30
Amoxicillin 500 mg po tid # 30
Amoxicillin 250mg/5ml po tid # 150
Bactrim DS (generic) po bid # 10
Cephalexin 250mg/5ml po q8h # 150ml
Cephalexin 500 mg po q8h # 30
Ciprofloxacin 500 mg po bid #20
Doxycycline 100 mg po bid # 20
Fluconazole 150mg PO once #1
Metronidazole 250mg po tid #30
Triple antibiotic ointment bid # 15 g
Zithromycin pack #1pack

Antibiotics (Ophthalmic)

Erythromycin oph oint top bid #3.5g
Sulfacetamide 10 % oph oint ghs # 3.5 g
Tobramycin Oph 0.3% 2gt tid # 5 ml

Antibiotics (Otic)

Acetic Acid / Hydrocortizone 2 % 5 drops in ear qid #10ml

Cardiovascular agents

Asprin EC 325 mg po qd #31

Aspirin EC 81 mg po qd #31

Digoxin 0.125 mg po qd # 31
Isosorbide Dinitrate 20 mg po tid # 90
Nitroglycerin SL 1/ 150 1slprn # 100

Cardiovascular agents (Antihypertensives)
Amlodipine 10mg PO qd #31

Atenolol 25 mg po qd # 31

Atenolol 50 mg po qd # 31

Clonidine 0.1 mg po bid # 61

Clonidine 0.2 mg po bid # 61

Carvedilol (Coreg) 25 mg %2 tab bid #30
Carvedilol (Coreg) 25 mg po bid #60
Furosemide 20 mg po qd # 31
Furosemide 40 mg po qd # 31

HCTZ 25mg po qd # 31

Lisinopril 10 mg po qd # 31

Lisinopril 20mg po qd # 31

Lisinopril 40mg po qd # 31

Benazepril 20mg po qd # 31

Maxzide (generic) 75/50 po qd # 31
Metoprolol 50 mg %2 tab po bid # 31
Metoprolol 50 mg po bid # 62

CNS agents (Anticonvulsants)
Gabapentin (Neurontin) 300mg po bid #62

CNS agents (Antidepressants)
Amitriptyline 50 mg po ghs # 31
Fluoxetine 20 mg po qd #31
Citalopram 20mg po qd #31
Paroxetine 20mg po qd qd #31
Trazodone 50mg po qd #31

CNS agents (Sedatives & antipsychotics)
Amitriptyline 50 mg po ghs # 31

Haloperidol 0.5 mg po bid # 62

Hydroxyzine 50 mg po ghs #31

Trazodone 50mg po qd #31

Corticosteroids

Medrol Dose Pack 4mg # 1
Prednisolone 15mg / 5ml po #100 ml
Prednisone 5mg po qd# 31
Prednisone 10 mg po qd # 31

Dermatological agents

Betamethasone dipropionate 0.05 % #15g
Clotrimazole 1% top qd #30g

Triple antibiotic ointment bid # 15 g

Endocrinological agents (Diabetes)
Glipizide 5 mg po bid # 62

Glipized ER 10mg po bid #31
Glipizide 10 mg po bid # 62
Metformin 500 mg po bid # 62
Metformin 1000 mg po bid # 62

Endocrinological agents (Thyroid)
Levothyroxine 75 mcg po qd # 31
Levothyroxine 100 mcg po qd # 31

Gastrointestinal Agents

Bisacodyl (Dulcolax) 5mg PO qd #31
Ciproheptadine 4mg po qd #31
Dicyclomine 20mg po bid #62
Immodium tabs po qd # 4

Meclizine 25 mg po tid # 30
Metoclopramide 5mg po bid #62
Ranitidine 150 mg po qd # 31

Genitourinary agents (Incontinence)
Oxybutynin 5 mg po bid # 62

Genitourinary agents (Prostate)
Terazosin 5 mg po qd #31

Lipid Lowering agents
Gemfibrozil 600 mg po bid # 62
Simvastatin 20 mg po qd # 31
Simvastatin 40 mg po qd # 31
Simvastatin 80mg po qd # 31
Niacin ER 500mg po bid # 62

Muskuloskeletal agents (Rheumatic agents)
Glucosamine Chondroitin 2 tab po bid # 62
Diclofenac 75 mg po bid # 62

Ibuprofen 600 mg po tid # 60

Muskuloskeletal agents (Muscle relaxants)
Cyclobenzaprine (Flexeril) 10mg po bid #30

Ophthalmological Agents (Antiglaucoma)
Timolol 0.25 % oph soln 1 drop bid # 5 mL

Respiratory agents

Albuterol 2 mg tablets po tid # 30

Albuterol Sulfate soln 0.083% inh tid # 100
Guafenesin cough syrup 5ml po tid # 120ml
Iprapropium soln 0.02% inh tid #100
Theophylline 300 mg po bid # 62

Vitamins & Minerals

Caltrate 600 with Vit D po bid #60
Ferrous Sulfate 325 mg po qd # 31
Folic acid 1mg po qd #31
Multivitamin po qd # 31

KDUR 20 meq po qd #31



